
97-02 JEEP TJ BODY LIFT KIT INSTRUCTIONS 

92RC60500A 

 

Congratulations on your purchase of a new Rough Country 2”/3” Body Lift.  We are committed to providing you 
with the best product available for the best value. Your satisfaction is our highest priority! This instruction 
sheet addresses both 2” and 3” body lifts for Jeep TJ 
 

Rough Country recommends a certified technician installs this system. In addition to these instructions, professional 
knowledge of disassemble/reassembly procedures as well as post installation checks must be known.  Check the kit 
hardware against the parts list.  Be sure you have all the needed parts and understand where they go.  Also please re-
view the tools needed list and make sure you have needed tools. 

 
PRODUCT USE INFORMATION 

As a general rule, the taller a vehicle is the easier it will roll.  We strongly recommend, because of rollo-
ver possibility, that the vehicle be equipped with a functional roll-bar and cage system. Seat belts and shoulder harness-
es should be worn at all times.  Avoid situations where a side rollover may occur. 
 

Do not add, alter, or fabricate any factory or after-market parts which increase vehicle height over the intended height of 
the Rough Country product purchased. We will not be responsible for any product that is altered. 
 

This 2”or 3” combination body lift / replacement body bushing kit can be used with Rough Country’s lift kit if desired to 
allow the fitment of larger tires for off road use. 
 

NOTICE TO DEALER AND VECHICLE OWNER 
Any vehicle equipped with any Rough Country product must have the “Warning to Driver” decal installed on the sun visor 
or dash.  The decal is to act as a constant reminder for whoever is operating the vehicle of its unique handling character-
istics. 

BODY LIFT PRE INSTALLATION NOTES: 
To ensure the SRS system (Air bag system) is not accidentally deployed during installation, always ground yourself and 
the vehicle. Exercise extreme caution when working near SRS sensors and wiring. DO not allow anyone near air bags 
during the lift kit installation. Accidental deployment can result in serious injury or death. As a precaution, the negative 
and positive wire should be disconnected from the battery with the negative wire being removed first.  Also the air bag 
fuse can be removed from the fuse panel behind the glove box. Check hoses and wiring before and recheck during 
installation taking caution to not overextend them.  

 Tools Needed: 
Floor jacks, Wood Blocks, Wheel chocks, Torque wrench, 1/2 

drive ratchet 

DIAGRAM 1 
(SHOWING LOCATIONS OF BODY MOUNTS) 

*RC605BAG4* 
RC605BAG4 

 Torque Specs: 
 

Size        Grade 5           Grade 8 
5/16”       15 ft/lbs             20 ft/lbs 
3/8”         30 ft/lbs             35 ft/lbs 
7/16”       45 ft/lbs             60 ft/lbs 
1/2”         65 ft/lbs             90 ft/lbs 
9/16”       95 ft/lbs             130 ft/lbs 
5/8”         135 ft/lbs           175 ft/lbs 
3/4”         185 ft/lbs           280 ft/lbs 
 
    Class 8.8   Class 10.9 
6MM 5 ft/lbs 9 ft/lbs 
8MM 18ft/lbs 23 ft/lbs 
10MM 32ft/lbs 45ft/lbs 
12MM 55ft/lbs 75ft/lbs 
14MM 85ft/lbs 120ft/lbs 
16MM 130ft/lbs 165ft/lbs 
18MM 170ft/lbs 240ft/lbs 



1. Disconnect negative battery cable using 13mm wrench. See Photo 1.  
2. Open glove box and remove strap from glove box door. Put door out of way. remove both 10 amp airbag fuses. See 

owners manual. See Photo 2. 

3. Remove plastic jeep sway-bar cover using 10mm socket. See Photo 3. 
4. If equipped with fog light on the bumper remove push pin from fender and unplug light. 
5. Remove air intake hose from air filter housing and throttle body using a screwdriver. See Photo 4. 

6. Remove coolant overflow hose and bottle from fan shroud and radiator. See Photo 5. 
7. Remove the four nuts from radiator fan then remove the 4 bolts holding fan shroud to the radiator using a 11mm 

socket. See Photo 6. Do not drop or let the fan rest again the radiator as this may cause damage to the cooling fins. 

INSTALLATION INSTRUCTIONS 

PHOTO 1 PHOTO 2 

PHOTO 3 PHOTO 4 

PHOTO 5 PHOTO 6 

REMOVE THE NEGATIVE BATTERY WIRE REMOVE ALL AIRBAG FUSES 

REMOVE THE SWAY BAR COVER REMOVE THE AIR INTAKE HOSE 

REMOVE THE OVERFLOW CONTAINER REMOVE THE FAN SHROUD 



8. Remove clip holding transmission line to shroud. Remove both shroud and fan from vehicle.  
9. Remove the six bolts from radiator using 10mm socket. See Photo 7.  
10. Unplug vacuum hose from brake booster. See Photo 8.  

11. Remove heater hoses from clip on side of valve cover. See Photo 9. 
12. Unplug or unclip the black and grey wiring harness connectors and any other harness present in this location.  See 

Photo 10. 

13. On driver side front fender well remove the clips from gap guard. See Photo 11. 
14. Then using a 15mm wrench remove the two bolts on steering carrier bearing bracket. See Photo 12. 

PHOTO 8 PHOTO 7 

PHOTO 9 PHOTO 10 

PHOTO 11 PHOTO 12 

REMOVE VACUUM HOSE 

REMOVE THE HEATER HOSES FROM CLIP REMOVE THE CONNECTORS FROM MOUNT 

REMOVE THE DRIVER INNER FENDER COVER REMOVE THE TWO STEERING BRCKT BOLTS 

REMOVE THE RADIATOR 



15. Remove gas cap. Remove the four screws from fuel filler assembly. See Photo 13. 
16. Remove the screws for fuel filler bezel. See Photo 14. 

17. Depending on the year of jeep if your EVAP canister or ( charcoal canister ) is under hood on drivers fender skip to 
step 23.  

18. If the EVAP canister is located on the passenger side rear wheel well, proceed with step 19. 
19. Remove wheel from passenger rear using a 19mm socket then remove the 7 push clips from inner fender well. See 

Photo 15. 
20.  Remove fender well. See Photo 16. 

21. Using a 13mm socket, remove EVAP canister plate. See Photo 17. 
22. Unclip the black clamp around hose just above the white connector. See Photo 18. 

PHOTO 13 PHOTO 14 

PHOTO 15 PHOTO 16 

PHOTO 17 PHOTO 18 

REMOVE THE FUEL FILLER NECK REMOVE THE FUEL FILLER BEZEL 

REMOVE REAR PASS INNER FENDER COVER REMOVE THE INNER FENDER 

REMOVE THE EVAP CANNISTER COVER MOVE BLACK CLAMP UP 



23. Automatic trans only!!!!!!! 97-02 Pictured. Remove the six bolt on console one is in cup holder, two are in console 
compartment as shown in Photo 19. Move  passenger seat forward and two bolts are on the side of console. Last 
bolt is under shift indicator as shown in Photo 20. All bolts are 10mm.  

24. Raise console up enough to pull carpet out on driver side to gain access to the four bolts holding the 4wd shifter lev-
er pivot bracket to the body using a 10mm wrench. See Photo 21. 

25. Loosen but do not remove the eleven body bolts using a 16mm socket. One bolt is under radiator support, 3 bolts 
are under both doors, 2 are over rear axle and 2 are at each rear corner. See Diagram 1 on first page. 

26. On passenger side remove body bolts and front body bolt. Using a jack stand or floor jack and a piece of wood slow-
ly raise body off of frame. Raise body only high enough to get body puck in between the body and stock body bush-
ing as shown in Photo 23. Proceed to the opposite side and install the body pucks. Secure using the 6 supplied 1/2” 
bolts on body mounts under both doors.  

27. Use the supplied 7/16” bolts on body mounts over the axle, at both rear corner and front radiator support.  
28. Place the included grill support bracket as shown under the stock rubber support. Mark and drill as shown in Photo 

24 using a 9/32” drill bit. Secure the bracket to the frame using the supplied 5/16” self tapping bolts. Do not over-
tighten the self tapping bolts. 

PHOTO 19 PHOTO 20 

PHOTO 21 PHOTO 22 

PHOTO 23 PHOTO 24 

REMOVE THE CONSOLE HARDWARE REMOVE THE CONSOLE HARDWARE 

REMOVE THE 4WD SHIFT BRACKET LOOSEN ALL 11 BODY MOUNTS 

INSTALL BODY BLOCKS INSTALL GRILL SUPPORT BRACKETS 



29. Remove zip tie from around axle vent tube and fuel filler vent hose. See Photo 25. Picture looking through the gas 
filler housing. 

30. In between body and frame on drivers side, near gas tank remove ground strap from frame. See Photo 26. 

31. Using a 1/4 inch socket remove both clamps around fuel filler hoses at gas tank. See Photo 27. 
32. Remove the filler hoses. 
33. On the 03-06 models, install the supplied coupler and black ext hose and install on the over flow. Cut the main hose 

and install the supplied hose extension sleeve and secure with the clamps. See Photo 28. 
34. On 97-02; with the fuel filler hoses out,  cut the hoses in a straight spot and insert the 1-1/2” x 4” and  3/4” x 4” exten-

sions into filler hoses. Use the supplied clamps and tighten using a 8mm socket. See Photo 29. 
35. Reinstall extended fuel filler hoses onto gas tank with the factory hardware. Tighten stock clamps with 1/4 socket. 
36. Reinstall ground strap and zip tie axle vent tube back to fuel filler vent hose.  
37. Reinstall fuel filler assembly to bezel and bezel back to the body. 

38. On the EVAP canister, if located in the rear passenger side fender wheel,  Slide the black clamp up to the hose 
about 2 inches and reattach to body. Reinstall EVAP canister cover plate using 13mm. Install fender well if removed. 

PHOTO 25 PHOTO 26 

PHOTO 27 PHOTO 28 

PHOTO 29 PHOTO 30 

REMOVE THE ZIP TIE  REMOVE THE GROUND STRAP 

REMOVE THE FUEL HOSES FROM FUEL TANK CUT AND INSTALL EXTENSIONS AND CLAMP 

 CUT AND INSTALL EXTENSIONS AND CLAMP PUSH COUPLER UP 2” AND REATTACH 



38. Remove 4wd pivot bracket from under vehicle on driver side near transmission that was loosened in step 24. See 
Photo 31. 

39. Using a 10mm socket remove the pivot bearing from bracket and install into the new relocation bracket using the 
supplied bolts 1/4” x 3/4” bolts and nuts. Tighten using a 11mm wrench. See Photo 32. 

40. Reinstall assembly back onto vehicle with the factory hardware. Tighten using a 10mm wrench. 
41. Install the supplied 1-1/2” x 1-1/2” x 1-3/4”  long inch square tubing onto steering carrier bearing using the supplied 

10mm x 60mm bolt and washer. See Photo 33.  
42. Install the side steering carrier bearing strap using the stock bolt on bottom and  the supplied 7/16” x 1” bolt, washer 

and nut on top. See Photo 34. Use a 17mm wrench to tighten 10mm bolt ,16mm and 17mm for new 7/16” bolt and 
15mm for stock bolt.  

43. Reinstall gap guard. Note: Make sure fuel lines are away from steering carrier bearing. 
44. Reconnect front factory fog light if equipped.  
45. Zip tie the black and grey connectors under hood at firewall.  
46. Reconnect vacuum hose to brake booster and reattach heater hose to clips. 
47. Install supplied 1/4” stud into supplied radiator drop brackets using a small socket and hammer. Making  sure the  

stud is secure to prevent spinning. See Photo 35. 
48. Install 1/4 nuts onto studs and tighten using 11mm wrench. This nut is being used as a spacer to allow the radiator 

flange to sit flush. See Photo 36. 

PHOTO 31 PHOTO 32 

PHOTO 33 PHOTO 34 

PHOTO 35 PHOTO 36 

REMOVE THE 4WD SHIFTER BRACKET INSTALL THE 4WD SHIFTER EXT BRACKET 

INSTALL THE STEERING BRACKET INSTALL THE SIDE STEERING BRACKET 

INSTALL THE 1/4” STUDS IN BRACKETS INSTALL 1/4” NUTS ON STUDS 



49. Install the six radiator drop bracket using stock bolts. Make sure you install into correct hole in drop bracket for 2 inch 
body lift. The middle hole is for the 2” body lift. Make sure brackets are straight before tightening.  

50. Install radiator onto brackets making sure A/C lines clear on the bottom of the radiator. Trim if necessary.  
51. Using the supplied 1/4” nuts and tighten radiator to drop brackets using 11mm socket. 

52. Install axle vent hose onto the top radiator stud.  
53. Reinstall fan and radiator shroud with stock bolts using a 

10 mm socket on shroud and 13mm for fan.  
54. Reinstall coolant overflow bottle and hose. 
55. Reinstall intake hose to air filter hosing and to throttle 

body.  
56. Reinstall clip on trans line to fan shroud.  
57. Reinstall plastic jeep cover over sway-bar using stock 

bolts.  
58. Install airbag fuses back into fuse box and install glove 

box. 
59. Reconnect battery cables using 13mm wrench.  
60. Recheck all fasteners, lines, wiring and hoses.  
61. Make sure 4wd shifts smoothly. Adjust 4wd shifter under 

vehicle using 13mm wrench. See Photo 39. Check steer-
ing make sure there is no binding. 

PHOTO 37 PHOTO 38 

PHOTO 39 

INSTALL THE BRACKETS ON GRILL INSTALL THE RADIATOR ON BRACKETS 

ADJUST THE 4WD SHIFTER 

Continue to next pages for 97-02, 03-06 Manual Shifter extension installation and for 3” body lift shifter linkage 
modification. 



1. To install the Manual shifter bracket remove the 4 bolt holding the lower shifter boot in place using a 7mm socket. 
See Photo 1. 

2. Then remove shifter from trans by pulling up and you may have to use a hammer. See Photo 2. 

3. Install new shifter extension until it bottom out. Tighten the supplied allen screws using a 3mm allen wrench. See 
Photo 3. 

4. Install shifter onto shifter extension making sure it is pressed on all the way. See Photo 4. 

5. Check shifter operation. Make sure there is complete engagement in all gears and that there is no interference with 
floor pan.  

6. Reinstall lower shifter boot using 7mm socket.  
7. Install console using stock hardware and 10mm socket. Install upper shifter boot and cup holder. 
8. Check shifter for interference.  

PHOTO 2 

PHOTO 3 PHOTO 4 

REMOVE THE SHIFTER 

INSTALL SHIFTER EXTENSION REINSTALL THE SHIFTER 

PHOTO 1 

REMOVE THE MANUAL SHIFTER BOOT 

97-02 MANUAL SHIFTER INSTALLATION INSTRUCTIONS 



03-06 MANUAL SHIFTER INSTALLATION INSTRUCTIONS 

1. Remove shifter boot and cup holder from console. See Photo 1 & 2. 

2. Using a 10mm socket remove the bolts from console as shown in Photo 3 & 4. One is in cup holder other is under 
shifter boot. 

3. Remove console. If equipped unplug airbag switch.  
4. Using a 45mm torx head socket remove shifter. See Photo 5. 
5. Install new shifter extension using stock bolt and supplied 1/4” allen screw. See Photo 6. Tighten using a 45mm torx 

bit and a 1/8 allen wrench.  

6. Reinstall shifter boot on shifter if removed. 
7. Reinstall shifter on new extension with new 5/16” x1”bolt, using a 1/4” allen head to tighten.  
8. Using a 10mm socket reinstall console with stock bolts. 
 

PHOTO 1 PHOTO 2 

PHOTO 3 PHOTO 4 

REMOVE THE SHIFTET BOOT REMOVE THE CUP HOLDER 

REMOVE CONSOLE HARDWARE REMOVE CONSOLE HARDWARE 

REMOVE SHIFTER INSTALL SHIFTER EXTENSION 



97-06 3” BODY LIFT 4WD SHIFTER EXTENSION INSTALLATION INSTRUCTIONS 

1. When installing a 3”  body lift these steps will be performed to ensure the 4wd shifter engages in all ranges of the 
transfer case. 

2. Remove 4wd shifter rod under vehicle using a screwdriver or pair of pliers. See Photo 1 & 2. 

3. Mark a straight 3 inch long line on the thicker part of shifter rod. See Photo 3. 
4. Using a grinder make a flat surface beside the line. See Photo 4. 

5. Cut the linkage 1 inch from the taper part on rod. See Photo 5. 
6. Clean the cut area then install new extension sleeve onto linkage until it bottoms out. See Photo 6. 

7. Tighten 1/4” allen screws using 1/8” allen wrench onto the grinded flat area.  
8. Reinstall shifter rod back onto vehicle and adjust for proper operation.  

PHOTO 1 PHOTO 2 

PHOTO 3 PHOTO 4 

PHOTO 5 PHOTO 6 

REMOVE SHIFT ROD REMOVE SHIFT ROD 

MARK SHIFT ROD GRIND ROD TO CREATE A FLAT AREA 

MEASURE THE ROD INSTALL EXTENSION COUPLER 

By purchasing any item sold by Rough Country, LLC, the buyer expressly warrants that he/she is in compliance with all 
applicable , State, and Local laws and regulations regarding the purchase, ownership, and use of the 
item.  It shall be the buyers responsibility to comply with all Federal, State and Local laws governing 
the sales of any items listed, illustrated or sold.  The buyer expressly agrees to indemnify and hold 
harmless Rough Country, LLC for all claims resulting directly or indirectly from the purchase, owner-
ship, or use of the items. 



 RC605– 97-06 2” Auto TJ Body Lift 

 6-Dr / Pass Side 2” Body Spacers 
 4-Rear 2” Body Spacers 
 1-Front Center 2” Body Bushing 
 2-Fr Core Support Brackets 
 1-Shift Control Bracket 
 6-Radiator Brackets 
 1-Steering Bracket 
 1-Steering Bracket Strap 
 1-97-02 Fuel Filler Ext Sleeve 
 1-03-06 Fuel Filler Ext Sleeve 
 1-97-02 Fuel OverFlow Ext Sleeve 
 1-RC605Bag3: 
  6-1/2” x 5.5” Bolts 
  6-1/2” Flat Washers 
  5-7/16” x 4 1/2” Bolts 
  6-7/16” Flat Washers 
  4-Clamps 
  1-7/16” x 1” Bolt 
  2-1/4” x 3/4” Bolts 
  6-1/4” Flat Washers 
  1-10mm x 60mm Bolt 
  1-10mm Flat Washer 
  6-1/4” Nuts (As Spacers) 
  6-1/4” Nylock Nuts 
  2-5/16” x 1” Self Tapping Bolts 
  1-7/16” Top Lock Nut 
  4-Cable Ties 
  6-1/4” Self Clinch Studs 
  2-1/4” Set Screws 
  1-Overflow Ext Coupler 
  1-Black Overflow Hose 
  1-8mm x 20mm Bolt 

RC606– 97-06 3” Auto TJ Body Lift 

 6-Dr / Pass Side 3” Body Spacers 
 4-Rear 3” Body Spacers 
 1-Front Center 3” Body Bushing 
 2-Fr Core Support Brackets 
 1-Shift Control Bracket 
 6-Radiator Brackets 
 1-Steering Bracket 
 1-Steering Bracket Strap 
 1-97-02 Fuel Filler Ext Sleeve 
 1-03-06 Fuel Filler Ext Sleeve 
 1-97-02 Fuel OverFlow Ext Sleeve 
 1-4wd Shift Rod Extension 
 1-RC606Bag1: 
  6-1/2” x 6 1/2” Bolts 
  6-1/2” Flat Washers 
  5-7/16” x 6” Bolts 
  6-7/16” Flat Washers 
  4-Clamps 
  4-7/16” x 1” Bolt 
  2-1/4” x 3/4” Bolts 
  6-1/4” Flat Washers 
  1-10mm x 60mm Bolt 
  1-10mm Flat Washer 
  6-1/4” Nuts (As Spacers) 
  6-1/4” Nylock Nuts 
  2-5/16” x 1” Self Tapping Bolts 
  1-7/16” Top Lock Nut 
  4-Cable Ties 
  6-1/4” Self Clinch Studs 
  6-1/4” Set Screw 
  1-03-06 Overflow Ext Coupler 
  1-03-06  Black Overflow Hose 
  1-8mm x 20mm Bolt 

RC612– 97-02 2” Man TJ Body Lift 

 6-Dr / Pass Side 2” Body Spacers 
 4-Rear 2” Body Spacers 
 1-Front Center 2” Body Bushing 
 2-Fr Core Support Brackets 
 1-Shift Control Bracket 
 6-Radiator Brackets 
 1-Steering Bracket 
 1-Steering Bracket Strap 
 1-Fuel Filler Extension Sleeve 
 1-Fuel Over-Flow Ext Sleeve 
 1-Manual Shifter Extension 
 1-RC605Bag3: 
  6-1/2” x 5.5” Bolts 
  6-1/2” Flat Washers 
  5-7/16” x 4 1/2” Bolts 
  6-7/16” Flat Washers 
  4-Clamps 
  1-7/16” x 1” Bolt 
  2-1/4” x 3/4” Bolts 
  6-1/4” Flat Washers 
  1-10mm x 60mm Bolt 
  1-10mm Flat Washer 
  6-1/4” Nuts (As Spacers) 
  6-1/4” Nylock Nuts 
  2-5/16” x 1” Self Tapping Bolts 
  1-7/16” Top Lock Nut 
  4-Cable Ties 
  6-1/4” Self Clinch Studs 
  2-1/4” Set Screws 
  1-Overflow Ext Coupler 
  1-Black Overflow Hose 
  1-8mm x 20mm Bolt 

RC613– 97-02 3” Man TJ Body Lift 

 6-Dr / Pass Side 3” Body Spacers 
 4-Rear 3” Body Spacers 
 1-Front Center 3” Body Bushing 
 2-Fr Core Support Brackets 
 1-Shift Control Bracket 
 6-Radiator Brackets 
 1-Steering Bracket 
 1-Steering Bracket Strap 
 1-Fuel Filler Extension Sleeve 
 1-Fuel Over-Flow Ext Sleeve 
 1-4wd Shift Rod Extension 
 1-Manual Shifter Extension 
 1-RC606Bag1: 
  6-1/2” x 6 1/2” Bolts 
  6-1/2” Flat Washers 
  5-7/16” x 6” Bolts 
  6-7/16” Flat Washers 
  4-Clamps 
  4-7/16” x 1” Bolt 
  2-1/4” x 3/4” Bolts 
  6-1/4” Flat Washers 
  1-10mm x 60mm Bolt 
  1-10mm Flat Washer 
  6-1/4” Nuts (As Spacers) 
  6-1/4” Nylock Nuts 
  2-5/16” x 1” Self Tapping Bolts 
  1-7/16” Top Lock Nut 
  4-Cable Ties 
  6-1/4” Self Clinch Studs 
  6-1/4” Set Screw 
  1-03-06 Overflow Ext Coupler 
  1-03-06  Black Overflow Hose 

RC616– 03-06 2” Man TJ Body Lift 

 6-Dr / Pass Side 2” Body Spacers 
 4-Rear 2” Body Spacers 
 1-Front Center 2” Body Bushing 
 2-Fr Core Support Brackets 
 1-Shift Control Bracket 
 6-Radiator Brackets 
 1-Steering Bracket 
 1-Steering Bracket Strap 
 1-Fuel Filler Ext Sleeve 
 1-Manual Shifter Extension 
 1-RC605Bag3: 
  6-1/2” x 5.5” Bolts 
  6-1/2” Flat Washers 
  5-7/16” x 4 1/2” Bolts 
  6-7/16” Flat Washers 
  4-Clamps 
  1-7/16” x 1” Bolt 
  2-1/4” x 3/4” Bolts 
  6-1/4” Flat Washers 
  1-10mm x 60mm Bolt 
  1-10mm Flat Washer 
  6-1/4” Nuts (As Spacers) 
  6-1/4” Nylock Nuts 
  2-5/16” x 1” Self Tapping Bolts 
  1-7/16” Top Lock Nut 
  4-Cable Ties 
  6-1/4” Self Clinch Studs 
  2-1/4” Set Screws 
  1-Overflow Ext Coupler 
  1-Black Overflow Hose 
  1-8mm x 20mm Bolt 

RC617– 03-06 3” Man TJ Body Lift 

 6-Dr / Pass Side 2” Body Spacers 
 4-Rear 2” Body Spacers 
 1-Front Center 2” Body Bushing 
 2-Fr Core Support Brackets 
 1-Shift Control Bracket 
 6-Radiator Brackets 
 1-Steering Bracket 
 1-Steering Bracket Strap 
 1-Fuel Filler Ext Sleeve 
 1-4wd Shift Rod Extension 
 1-Manual Shifter Extension 
 1-RC606Bag1: 
  6-1/2” x 6 1/2” Bolts 
  6-1/2” Flat Washers 
  5-7/16” x 6” Bolts 
  6-7/16” Flat Washers 
  4-Clamps 
  4-7/16” x 1” Bolt 
  2-1/4” x 3/4” Bolts 
  6-1/4” Flat Washers 
  1-10mm x 60mm Bolt 
  1-10mm Flat Washer 
  6-1/4” Nuts (As Spacers) 
  6-1/4” Nylock Nuts 
  2-5/16” x 1” Self Tapping Bolts 
  1-7/16” Top Lock Nut 
  4-Cable Ties 
  6-1/4” Self Clinch Studs 
  6-1/4” Set Screw 
  1-03-06 Overflow Ext Coupler 
  1-03-06  Black Overflow Hose 
  1-8mm x 20mm Bolt 


